
Modelling the

sewer-treatment-urban river system

in view of the EU Water Framework Directive

Anne-Marie Solvi

Thesis submitted in fulfilment of the requirements for the degree of Doctor of
Philosophy (Ph.D.) in Applied Biological Sciences: Environmental Technology



2

Dutch title of the thesis :
Modellering van het stedelijk riool-, waterzuivering- en riviersysteem in de context van de EU 
Kaderrichtlijn Water.

Please refer to this work as follows:
Solvi A.-M. (2007). Modelling the sewer-treatment-urban river system in view of the EU Water 
Framework Directive. PhD Thesis, Ghent University, Belgium.

ISBN number: 978-90-5989-181-4
The author and the promoters give the authorisation to consult and copy parts of this work for
[...]
The case study is situated in the lower northern part of Luxembourg (see Figure 4.1), near

the town of Diekirch. It consists of a semi-rural sewer catchment drained into one treatment

plant and discharging into 3 receiving waters (Attert, Alzette and Sûre) with differing water

quality. The main municipalities in that region have put themselves together into the ’Nordstad’

association for sustainable development, planning and cooperation. Indeed, the Nordstad is

considered to become one of the 3 development poles in Luxembourg, next to Luxembourg City

and the city of Esch-sur-Alzette, so that urban drainage is important both for good spatial

development and planning of the populated areas, as well as for ecological reason in view of a

’good’ river water quality.

The catchment (see Figure 4.1) contains about 20 subcatchments, where the towns of Diekirch

and Ettelbruck are the major ones with around 6000 and 7500 inhabitants. The main collector

system as well as the treatment plant are maintained and operated by the S.I.D.E.N. (Syndicat

Intercommunal Des Eaux résiduaires du Nord).

FRANCE

WWTP 
Bleesbruck

Diekirch

Ettelbruck

Colmar-
Berg

Alzette

Sauer / Sûre

existing sewer

sewer in construction

Member municipality of 
the syndicate

catchment

Attert

Luxembourg

WWTP 
Bleesbruck

Diekirch

Ettelbruck

Alzette

Sauer / Sûre

existing sewer

sewer in construction

Member municipality of 
the syndicate

catchment

Attert

GERMANY
BELGIUM

Diekirch

Esch-sur-Alzette

Schieren

Figure 4.1: Schematic overview of the urban catchment with its WWTP ’Bleesbruck’ and its
receiving waters, situated around the town of Diekirch, Luxembourg.



4.1. DESCRIPTION OF THE CASE STUDY 75

4.1.1.1 Climate, soil properties and land use.

The average monthly temperature in Luxembourg, measured over 30 years, is around 9◦C and

varies between 0 and 18◦C in winter and summer respectively. Mean annual precipitation is

862mm.

The soils in the investigation area have developed on a variety of substrates but are in gen-

eral loamy cambisols with different skeleton content. Karstic Luxembourg and Bicarré sandstone

formations play an additional role as important geological formations (Division des eaux souter-

raines et des eaux potables, Administration de la Gestion de l’Eau, Luxembourg).

The region contains dispersed agglomerations of different sizes, ranging from 100 to a few

thousand inhabitants and farming is found throughout the area.

4.1.1.2 Wastewater

More than 90% of the urban catchment is drained as combined sewage, i.e. mixing stormwater

and wastewater. In the 1950s, it was decided to have a common wastewater treatment for the

towns of Diekirch and Ettelbruck (see Figure 4.1), so that a 6 km main collector was built. Ten

years later, the municipalities of Schieren and Colmar-Berg were connected too. During the

following decades, the population around the area grew and additional industries developed, all

discharging into the above collector. Therefore, in 1999, a study was performed by the engineer-

ing office Dahlem, ’Schroeder & Associés’ (Luxembourg) to check the hydraulic situation of the

whole sewer network and propose renovation measures as well as new management strategies.

In that sense it was concluded that capacities of both the local sewer networks as well as of

the main collector were insufficient, resulting in frequent combined sewer overflows. To remedy

against this situation, it was decided to replace several CSO structures by stormwater tanks

and a parallel collector is planned to be built. Some of the retention tanks were completed in

Diekirch during 2006 and are taken into account in one of the simulation scenarios in Chapter 6.

The main characteristics of the population, the industries and the sewer network are contained

in Table 4.1.

Table 4.1: Main catchment characteristics for the existing situation

Drained catchment area ≈ 900ha
Imperviousness ≈ 20%

Population ≈ 25000 inhabitants
Industry brewery, dairy industry, slaughterhouse, dump site

Sewer network ≈ 60 km (combined, with few exceptions)

The catchment area and sewer network length was compiled from existing engineering maps.

The current population was calculated from census data (STATEC (2003)). Main industries are

a brewery (Diekirch), a dairy (Erpeldange1) and a slaughterhouse (Ettelbruck). Next to these,

the S.I.D.E.C. (Syndicat Intercommunal pour la gestion des Déchets) dump site rejects polluted

1The current dairy site will be relocated to the south of the urban catchment (Bissen), with a much higher
production of dairy products. Hence, the loading to the WWTP will increase and the latter is planned to be
upgraded in the near future.



76 CHAPTER 4. THE CASE STUDY

surface waters into the main collector. Near Colmar-Berg, the ’Good-Year’ Mold Plant and the

’Arcelor’ Wire-Drawing are sending their already treated wastewater. A recently performed in-

ventory in the context of a WWTP extension study done by the engineering office ’Ingenieurbüro

Peil GmbH’ (Düren, Germany) provided estimated data on population equivalents (PE) from

households and industry. Pollution concentrations in industry waters were estimated from litera-

ture (WorldBank (1997a,b,c)) and on-site sporadic measurements done by the operator. In Table

4.2, tentative values are given for wastewater production and wastewater pollution. Obtained

data show that pollution from industry is very variable both in terms of composition as well as

in terms of time, due to different processes going on at different hours of the day and different

days of the week.

Table 4.2: Main catchment characteristics for the existing situation. PEs are calculated suppos-
ing that: 1PE= 150l/d.

Brewery Dairy Slaughterhouse Good-Year SIDEC
PE 3000 1800 1600 600 3000
CODtot[mg/l] 2000 1800 2000 1500 12000
TN[mg/l] 50 160
TP[mg/l] 40 16
CODsol[mg/l] 500 400 500 200 2000
NH4[mg/l] 20 100
PO4[mg/l] 16 12

Due to its rural, nature-related character, the region is a popular place for tourism both in

hotels and campings, especially during summer months. Nevertheless the Bleesbruck investigated

site stays rather unaffected.

4.1.1.3 Infiltration into the sewer system

Infiltration into the sewer system is an often encountered problem as it entails both severe

economic as well as ecological consequences. For this case study, infiltration is a well-known fact

as reported by the operator and, by visual inspection of the flow data, a rather high baseflow is

observed in summer and winter. Origins of infiltration, measures against and effects are discussed

under the scenario description in Chapter 6.

Evaluation of the amount of infiltration water is necessary for the construction of the model.

Several methods exist (Fuchs et al. (2003)), among which the subtraction of drinking water

use in the urban catchment from the total dry wither flow (DWF) to the treatment plant or

measurement of the nightly minimum flows during dry weather conditions, assuming the water

use is close to zero at certain night hours. One has to be careful with these methods in catchments

with long flow times, where wastewater arrives at the treatment plant at any time and connected

industrial sites additionally lead to nightly wastewater flows. The here applied method is called

the 21-days moving minimum method (Brombach et al. (2002)) and uses daily average values of

inflow to the WWTP. These are supposed to be composed of the mean sanitary flow plus the

infiltration flow. A function will extract the lowest value out of the last 21 days, supposing that

over this period of time, there is at least one day with dry weather conditions. The method has



4.1. DESCRIPTION OF THE CASE STUDY 77

Table 4.3: Monthly sewer infiltration factors for the Bleesbruck catchment (to be multiplied by
the mean yearly infiltration).

J F M A M J J A S O N D
1.31 1.43 1.25 1.06 0.96 0.77 0.90 0.74 0.64 0.83 0.98 1.13

5000.00

6000.00

7000.00

8000.00

9000.00

10000.00

11000.00

12000.00

13000.00

14000.00

15000.00

J F M A M J J A S O N D

Month of the year

F
lo

w
 (

m
3/

da
y)

AVERAGE

PATTERN

Figure 4.2: Sewer infiltration pattern for the studied catchment. The pattern was deduced from
4 years of hydraulic inflow data to the WWTP.

the advantage of not being limited to singular measurements during dry weather flow days. It

should be noted that the here evaluated infiltration is the real infiltration minus the exfiltration

from the sewer network.

To quantify the mean infiltration rate per area and its seasonal variability for the Bleesbruck

catchment, average daily values were calculated for 4 years of inflow data from 2001 to 2004.

By inspecting the varying pattern of the WWTP influent data, mean daily sanitary flow (i.e.

domestic plus industrial) was estimated to be around 4000m3/d. By subtracting this from the

daily average inflow value, one obtains a mean daily infiltration flow. The calculated mean

infiltration flow over the year for the Bleesbruck catchment becomes 9150m3/d, i.e. 0.116 l/s/ha

of total area with less infiltration in summer/autumn and more infiltration in winter/spring.

For easy calibration in WEST R© the monthly normalised flow pattern, shown in Figure 4.2,

was implemented into the software. This way, the mean infiltration rate per area together with

the monthly pattern can be calibrated for the simulation year 2005, which will be used for the

subsequent scenario analysis (see Chapter 6).

4.1.2 The Bleesbruck WWTP

The Bleesbruck treatment plant is a so-called AB-system. It has several components, and in

order of wastewater passage they are: screen (8mm), pumps, grit removal/degreaser unit, an

activated sludge (AS) tank for high loaded COD removal, 2 clarifiers, overflow, 2 AS volumes

for nitrification and another 2 clarifiers (see the aerial photograph in Figure 4.3 and the flow

chart in Figure 4.4). Phosphorus removal is achieved by chemical precipitation in the first AS

unit. On-site are also 2 centrifuges for sludge dewatering and 2 sludge digesters. Due to the



78 CHAPTER 4. THE CASE STUDY

Figure 4.3: Aerial photograph of the Bleesbruck treatment plant with some of its major elements
(starting from top left and going clockwise): sand removal/degreasing unit, first AS unit, one of
the 2 primary clarifiers, 2nd AS units, 2 secondary clarifiers and 2 digesters.

presence of these sludge treatment infrastructures, sludge from neighbouring WWTPs is brought

to Bleesbruck, and according to their sludge composition, they are added to the wastewater at

the beginning of the treatment or the centrifuges or digesters respectively.

The here described project can be considered as a follow-up project of the European project

LIFE98 ENV/L/000582 where the same activated sludge wastewater treatment plant Bleesbruck

has been modernised with tools for real-time monitoring and control of the treatment processes

(Schosseler et al. (2000), Schosseler et al. (2003)). In fact, a higher treatment efficiency has

been achieved through model-based analysis and control of the biological treatment processes,

based on the input of analytical on-line data. Next to temperature, pH, conductivity and total

COD after the grease removal, total solids and dissolved oxygen are monitored on-line inside

the 2 AS units and quality parameters like ammonium, nitrate and phosphate are measured at

their outflows. Figure 4.5 shows the pre-filtration units and analytical equipment installed at

the WWTP. A model was implemented into the SIMBA software (ifak System GmbH) and is

currently used to regulate the aeration in the second biology.

Table 4.4 gives the emission limits set by the Urban Wastewater Directive (CEC (1991)).

For phosphorus, especially during peak loads, the WWTP does not manage to respect emission

limits. But, especially in terms of nitrogen removal, the treatment capacities are largely exceeded.

Apart from the fact that the nitrification unit of the WWTP is smaller than the COD removal

unit and is already overloaded during wet weather conditions, the sludge treatment centrifuges



4.1. DESCRIPTION OF THE CASE STUDY 79

Screen

CSO
Pumps

Grit removal

Degreaser

Biology 1

Biology 2

overflow

NH4-N,
NO3-N,
PO4-P

COD, T

DO,
TS

DO,
TS

NH4-N,
NO3-N,
PO4-P

1st AS tank 1040m3

1st clarifiers 2x690m3

2nd AS volumes 2x275m3

2nd clarifiers 2x360m3

Figure 4.4: Flow of the wastewater through the Bleesbruck WWTP. Marked in blue circles
are the online measurement locations and marked in red squares are the CD4WC measurement
campaign points for TSS, COD, NH4, NO3 and PO4.

Figure 4.5: Pre-filtration units and analytical on-line equipment at the Bleesbruck WWTP
(WTW Trescon analyser for NH4, NO3 and PO4).



80 CHAPTER 4. THE CASE STUDY

Table 4.4: Emission limits according to the EU Urban Wastewater Treatment Directive (CEC
(1991)).

Chemical Oxygen Demand (COD) < 125mg/l
Total nitrogen (TN) < 15mg/l

Total phosphorus (TP) < 2mg/l

send sludge water to the influent of the WWTP. These centrifuges work only during week-days

and the return waters have ammonium concentrations between 300 and 400 mg/l, so that during

these periods ammonium emissions can exceed 20 mg/l. Due to the fact that no denitrification

takes place, the TN limit is always exceeded, even when the WWTP manages to the treat

ammonium load.

4.1.3 The receiving water system

The wastewater infrastructures of the case study discharge water into 3 main receiving waters

with differing water quality.

The river Sûre, with its hydrographic basin of about 4250 km2, has its source in the Belgian

Ardennes, crosses Luxembourg from West to East and, in Wasserbillig (German border), flows

into the river Moselle, a sub-basin of the Rhine International River Basin District. The aver-

age discharge at the study site amounts to approximately 16.2m3/s, with a summer base flow

of around 3.8m3/s. At approximately 25 km upstream of the WWTP Bleesbruck, the Sûre is

retained by a dam, becoming a drinking water reservoir serving around 33% of the Luxembour-

gish population. Therefore its water quality can be considered as being very good until, near

the town of Ettelbruck, it receives the water of the river Alzette. The latter, with a basin of

around 1120 km2, crosses the highly populated and industrialised South of Luxembourg, thereby

carrying a high quantity of nutrients and other pollutants. For nutrients, this is mostly due to

outdated WWTPs, not fulfilling emission criteria, whereas especially steel industry is responsible

for metals in sediments. The Alzette’s average flow is about 6m3/s with summer base flow of

1.2m3/s. The river Attert, the smallest of the 3 rivers, collects waters from around 700km2 and

is considered to be of good water quality, until it passes the WWTP of Bissen. It seems that

this treatment plant is overloaded, and it is planned that these wastewaters are connected to the

Bleesbruck sewer network in the near future.

More information on the rivers will follow in section 4.2 on the measurement campaigns

conducted within the context of this project.

4.2 Measurement Campaigns

This section summarises the measurement campaigns conducted in spring and autumn of the

year 2005, within the framework of the EU CD4WC project (FP5). They were performed in

collaboration with colleagues from BIOMATH, Ghent University. The data was collected with



4.2. MEASUREMENT CAMPAIGNS 81

Figure 4.6: Receiving waters (from top to bottom, from left to right): the Attert, the Alzette
downstream of the catchment in Luxembourg city, the Sûre upstream as a drinking water reser-
voir, the Sûre in the catchment just before the town of Diekirch.



82 CHAPTER 4. THE CASE STUDY

the intention to use them to construct an integrated model of the sewer catchment, the WWTP

and the receiving waters.

4.2.1 Planning

Before execution of a measurement campaign, good planning is necessary beforehand, so that

data are fit for use afterwards. Therefore, the planning should be driven by the purpose of study